



SHREE RAM TESTING LABORATORIES

ISO 14001 : 2015 & ISO 9001 : 2015 Approved Laboratory

Lab: A-2/103, Site-V, UPSIDC Industrial Area, Kasna, Greater Noida-201306

H.O. 223, 2nd Floor, Living Style Mall, Jasola, New Delhi-110025

Mob: 9953984801, 9717160780, 9999024801, E-mail: stl.noida@gmail.com

E-mail: info@shreeramlab.com, shreeramlab@yahoo.com, Website: www.shreeramlab.in

Complete Analytical Solution
ISO 14001 : 2015 & ISO 9001 : 2015 Certified

TEST REPORT

SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES

SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES
SHREE RAM TESTING LABORATORIES

Issued to: M/S Siddhi Rubber udyog
Unit C-127, sector-10, Noida
201301 (UP) India
GSTIN:-- 09CBHPK1466J2ZC

Report No.	MS-161122-04
Report Date:	17/11/2022
Sample Received:	16/11/2022
Analysis Date:	16/11/2022 to 17/11/2022
Sample by:	Customer

Sample Description: COIR GREEN BLANKETS 350 GSM

P-1/1

RESULTS

S.No.	Parameters	Unit	Test Method	Result
1	Thickness	mm	ASTM D 5199	12
2	Mass per unit Area	g/m ²	ASTM D5261	350
3	Elongation at Break	%	ASTM D 4632	34
4	Tensile Strength (MD)	N/m	ASTMD 4595	8.3
5	Tensile Strength (CD)	N/m	ASTMD 4595	5.8

END OF REPORT

TESTED BY

AUTHORIZED SIGNATORY

Complete Analytical Solution

Note:- (1) The above results are related only to the test performed on the sample, Endorsement to product is neither inferred. (2) This report is not to be reproduced wholly or in part & can not be used as an evidence in the court of law & should not be used in a any advertising media without special permission in writing (3) Sample will be destroyed after 30 days from the date of reporting unless otherwise specified.

(4) Total liability of our lab is limited to the invoice amount (5) report refers to the sample drawn by shree ram testing Laboratories unless mentioned otherwise